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Discription of Matertais Soil (A-1-A)
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7 ASTMDI1sE3 cBR A 58.50
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REQUEST =
7 ==
Contractor Deslgner Company
CAN 2
Company ALAR :
Mame Elln_ Date mea
2:“. hrl Eng/Salman 14/6/2023
gamal
Cantracto
S ARC-17
Recehved BN oo [omi ] vy L WA L
ER ! MM 14| 6 | 2023
5180 521 Dl §1 Hp 100K Mata
Lagtlon Relerence Depot Aefartnce For Kilametes paint enly Star £m b weed
Work Ackhdly
< Sub [lemant of Acthity
Description of Materials Fill Material Result
5224300 532+500 -0.25
522+300 522+500 0.00
locationtobe Used | cho nng 5224210 -1.25
5224000 522+210 -1.00
MAR Approval Mo ARZ-17 [ate
Supplier Name
Test Requirement Specification Clause
Reference Photas Yes il’tthﬂd! Mo Othier
| tem | Description Unit Quantity | Arrival Date | Note
] I._l,;&?.-l.&n”.:“ EL!_ sm Hm
2 Proctor m3 5000 13-6-2023
3 Classification m3 5000 12-6-2023
[ Siewe Analysis m3 5000 12-6-2023
5 | CBA m3 5000 | 14-6-2023
| Comments by: Comments by:
Elil‘lllhﬂ Hame 5‘“ Date
Contractor Eng/ salman gamal
owact | A hamte) | Ahmedhamad
GARB**
presentathve
| Re
i ]
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M L
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The Fellowing Test Result are Attached For Review
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LOCATION OF STOCK 522+050
Iem AR2-15 Test requirement Tast result attachmant __Remarks
1 ASTM D 75 Aggregate Sampling According to specifications
2 ASTM C 136 Sieve Analysis According to specifications
3 ASTM D 1440 Passing Sieve, No 200 £1%
4 ASTM D 4318 Atterberg limit NP
g ASTR D 2974 Biofsture eontent 6.5%
5 ASTM D 1557 Madified proctor 2.21%
7 ASTM D 1883 CBR 47.2%
X? _APPROVALSTATUS
Organisation Name Sign Date
Contractor Eng/salman gamal
Contractor | AL o Wamed | Ahmed homad
|__aafac
m'.
Employers
;wi-: Cubvari oly

=
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Contractor Company Designer Company
Electric express traln Al- ARKAN 2 Company k.l
Name Date Time
Issued by Contractor | . o iman Gamal c%’ 11-07-2023
Contractor reference ARC2 - (18) 11-07-2023
- T2 ] Go | MM | T | HH | MM
Received by ER MIR THIERE:
oy 51 ba 521 01 to 83 Hp KKK Mote
Station Reference Depat Refererce For Kksmetes point only Start Km i uted |
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Description of Materiaks FILL MATERIAL RESULTS
Froim To LAYER
. 522+000 522+220 .75
Location to be Used £22+4000 =232120 05
522+000 522+220 .25
MAR Approval No Date
Supplier Name
Test Requirement Specilication Clause
Reference Photos Yes attached [ Mo Other
item Description TT T Umit | Quantity | Arival Date Note
1 Sieve analysls = m* 4000 03-07-2023
2 Classification m* 4000 09-07-2023
3 Proctor & O.m.c m" 4000 10-07-2023
4 LLEPLEP m" 4000 09-07-2023
5 CBR m* 4000 11-07-2023
Comments by: Comments by:
A sample has been taken from fill material by K.K office to
{ Al Tawakol laboratory | and the results founded meet the
specifications and accepted.
APPROVAL STATUS
Organisation Hame Sign Date A-AWC-R
Contractor Eng. Salman Gamal 11-07-2023
aa/ac® L el L il:_—_-j‘_t_,pt_____
GARB**
Comments by
Emplovers
Representative
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1 | ASTMD?S | Aggregate Sampling | According to specifications
F ASTMC 136 Cieve Analysis According 1o specifications
) ASTM [ 1840 | Passing Sieve, No 200 12.15%
il ASTM DAIIE Atterberg lsmit [
5 ASTM D 2974 |  Moisture content 7%
A ASTM D 1557 |  Modilied proctor | 116
7 ASTM D 1883 CBR I ) ~ S0B%
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i
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CORN F80 -
GO W =
|umu.m WT.3F sampile 500.00 o
sbeve alte 0 LE] 00
Cumulstive Retained (g 70,00 10500 wap |
Cumilaiig Ressired % 14.00 d1.60 Ta s r
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